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Front Casters and Mounting Hardware

Quantity Per
Item
Number | Note | Part Number |Description Package | Assembly
1 A 1031891 Screw, Hex Head (5/16-24 x 2") 1 1
1 B 57667P007 Screw, Hex Head (7/16-20 x 3-1/4") 1 1
2 AC 1018027-NLA | NLA - Spacer, Axle, 5" Casters (5/16 x 5/8") 1 2
2 D 47183X047 Spacer (5/16 x 1/2 x 3/16") 1 2
2 E 1026101 Spacer (7/16 x 5/8 x 3/16") 1 1
2 F 1016032 Washer, Steel (15/32 x 5/8 x 3/64") 1 1
3 A 40117X026 Bearing, Flange (5/16") 1 2
3 B 1006049 Bearing (7/16") 1 2
4 A 1026172 Spacer (5/16 x 7/16 x 15/32") 1 1
4 E 1018982 Spacer, Hub Caster (7/16 x 5/8 x 1-1/2") 1 1
4 G 1020592 Spacer, Bearing (7/16 x 5/8 x 1-3/4") 1 1
5 H See Chart See Chart 1 1
6 A 1025730 Locknut (5/16-24) 1 1
6 A 1107321 Nut, Low Cap (5/16"-24) 1 1
6 B 20225X000 Locknut (7/16-20) 1 1
7 1086613-NLA | NLA - Fork and Stem (5" Caster) 1 1
8 1016682 Bearing, Sleeve Caster 1 1
9 020647 Screw, Phillips Pan Head Tap (#8-32 x 5/16") 1 1
10 1086615-NLA | NLA - Caster Assembly (5") 1 1
I See Chart Front Casters 1 1
NOTE: A-5"Casters
B - 8" casters
C - Before 3-9-99
D - After 3-8-99
E - 8 x 7/8" Casters
F - All other 8" Casters
G - 8 x 1-1/4" and 8 x 1-3/4" Casters
H - See chart below titled "#5 Front Casters"
| - Not Shown
#5 Front Casters
Part Number Description Tire Package Quantity
Tube/Insert
1029496 Caster, Urethane (5") N/A N/A 1
See Note(s) D, C, A
1058137 Wheel Assembly,
See Note(s) A Solid Rubber (8" X l") 1040144 N/A 1
1009481 Caster (8x1-_1/4 ) 40176X040 40176X041 1
See Note(s) A Pneumatic
1030773 Pneumatic 40176X040 1010904-NLA 1
See Note(s) A w/Flat Free Insert
1070811 Sem|-PneHmat|c N/A N/A 1
See Note(s) E (8x2")
1071666 Sem|-Pne'EJmat|c N/A N/A >
See Note(s) F (8x2")




Front Casters and Mounting Hardware

NOTE: A - Includes bearings and bearing spacers

C - Order in Pairs (#1086615) for chairs manufactured Before 3/9/99.
D - After 3/8/99

E - 1 piece

F -1 pair




